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TEST REPORT DECLARATION

Applicant : Sense Technology Co., Ltd.
Manufacturer : Sense Technology Co., Ltd.

EUT Description UHF RFID Scanner
(A) MODEL NO. : Sensel820
(B) SERIAL NO. : F2004090801
(C) POWER SUPPLY : DC 5V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Apr 2004.

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of

these tests.  Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Aug.12~17, 2004
Jang Dar

Jane Dai / Assistant

A /

Reviewer : :

Prepared by :

— A s L
“UDIX m:(mmm.m
EMC #Mae4ne

=T
Signature: /<7 D

Approved & Authorized Signer : o i
Alex Deng / Assistant Mﬁger

Name of the Representative of the Responsible Party :

Signature :
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

Description :  UHF RFID Scanner
Model Number ¢ Sensel820
Applicant ¢ Sense Technology Co., Ltd.

Room 716-723, You Se Building, Shen Nan Zhong
Road, Shen Zhen, China

Manufacturer :  Sense Technology Co., Ltd.
Room 716-723, You Se Building, Shen Nan Zhong
Road, Shen Zhen, China
Power Adapter :  Manufacture: Shenzhen Zhong Yuan Tong
M/N: DSA-0421S-05-1-25
Cable: Unshielded, Detachable 0.8m

Date of Test ¢ Aug.12~17, 2004

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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1.2.Test Facility

Site Description
3m Anechoic Chamber :  Certificated by FCC, USA
Registration Number : 90454
Aug. 15,2003

3m & 10m Anechoic Chamber :  Certificated by FCC, USA
Registration Number : 794232
Mar. 15, 2004

EMC Lab. ¢ Certificated by DATech, German
Registration Number : DAT-P-091/99-01
Feb. 02, 2004

Certificated by NVLAP, USA
NVLAP Code: 200372-0
Mar. 31, 2004

Certificated by Nemko, Norway

Aut. No.: ELA135

April. 22, 2004
Name of Firm ¢ Audix Technology (Shenzhen) Co., Ltd.
Site Location :  No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

1.3.Measurement Uncertainty

I
1+

Conducted Emission Uncertainty 2.66dB

I
1+

Radiated Emission Uncertainty 4.26dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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2. POWER LINE CONDUCTED EMISSION TEST

2.1.Test Equipments

The following test equipments are used during the power line conducted emission test:

Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal.
Interval
1. |Test Receiver [Rohde & Schwarz [ESHS10 838693/001 May 24, 04 |1 Year
2. |L.LS.N.#1 Rohde & Schwarz |[ESH2-75 834066/011 May 24, 04 |1 Year
3. |L.LS.N.#2 Kyoritsu KNW-407 [8-541-4 May 24, 04 |1 Year
4. |L.LS.N.#3 EMCO 3825/2 9006-1660 May 24, 04 |1 Year
5. |Terminator Hubersuhner 50Q No. 1 May 24, 04 |1 Year
6. |Terminator Hubersuhner 50Q No. 2 May 24, 04 |1 Year
7. |RF Cable MIYAZAKI 5D-2W LISN Cable 1# |Aug. 19, 04 [1/2 Year
8. |Passive Probe |Rohde & Schwarz |[ESH2-Z3 299.7810.52  |May 24, 04 |1 Year
9. |Coaxial Switch [Anritsu MP59B M55367 May 29, 04 |1/2 Year
10. |Pulse Limiter [Rohde & Schwarz |[ESH3-72 100340 NCR NCR
11. |PC N/A S86ATXS |N/A N/A N/A
12. |Printer HP Laserjet2100 [SGGJ092351 [N/A N/A
2.2.Block Diagram of Test Setup
2.2.1.Block diagram of connection between the EUT and simulators
Antenna
Test Receiver
ACMains - LILSN.#2 | . Adaptor EUT

(EUT: UHF RFID Scanner)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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2.3 . Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(1V)
150KHz ~ 500KHz 66 ~ 56* 56 ~46*
500KHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

2.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to
meet the commission requirement and operating regulations in a manner which tends
to maximize its emission characteristics in a normal application.

2.4.1.UHF RFID Scanner (EUT)

Model Number : Sensel820
Serial Number : F2004090801
Manufacturer  : Sense Technology Co., Ltd.

2.4.2.Support Equipment : As Tested Supporting System Detail, in Section 1.2..

2.5.0perating Condition of EUT

2.5.1.Setup the EUT and simulator as shown as Section 2.2.
2.5.2.Turn on the power of all equipment.
2.5.3.Let the EUT work in test mode (Tx Low/Tx Middle/Tx High) and measure it.

2.6.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.I.S.N.#2). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. Power on the PC and
let it work normally, we use a keyboard test soft ware, let EUT working in test mode,
then test it. Both sides of AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to FCC ANSI
C63.4-2001 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS20) is set at 10KHz.
The frequency range from 150KHz to 30MHz is checked.
The test result are reported on Section 2.7., all the scanning waveforms for Conducted

Emission Test are attached in Appendix I.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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2.7.Power Line Conducted Emission Test Results
PASS.
The frequency range from 150KHz to 30 MHz is investigated.
All emissions not reported below are too low against the prescribed limits.
Date of Test : Aug.15, 2004 Temperature : 23°C
EUT : UHF RFID Scanner Humidity 54%
Model No. Sense1820 Test Mode Tx (High)
Test Engineer - Richzhy
Frequency — Reading (dBuV) — (;J]IBIE{‘; )
(MHz) Quasi-Peak | Average |Quasi-Peak | Average | Quasi-Peak | Average
0.185 26.87 18.99 * * 64.24 54.24
0.189 * * 26.45 19.31 64.06 54.06
0.251 17.47 10.58 23.31 16.49 61.73 51.73
0.312 * * 20.65 13.91 59.93 49.93
0.377 13.63 7.06 * * 58.34 48.34
0.435 * * 18.82 12.05 57.15 47.15
0.437 10.68 3.49 * * 57.11 47.11
1.560 9.33 1.55 13.67 7.14 56.00 46.00
11.139 * * 15.59 9.10 60.00 50.00
12.188 15.91 8.29 * * 60.00 50.00

"*" As the QP value is too low against AV limit, So AV Value had been omitted.

Reviewer: &/L{— IAB ey
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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3. RADIATED EMISSION TEST
3.1.Test Equipment
The following test equipments are used during the radiated emission test:
3.1.1.For Anechoic Chamber
Item [Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal.
Interval

1. |EMI Analyzer |HP 8591EM  [3628A00914 [May 24,04 |1 Year
2. |Test Receiver |Rohde & Schwarz|ESVS20  [830350/005 |[May 24,04 |1 Year
3. |Amplifier HP 8447D 2944A07794 |Mar.17,04 |1/2 Year
4. |Bilog Antenna |[Schaffner CBL6111C |2598 Jan. 13,04 |1 Year
5. |PC N/A S86ATX3 [N/A N/A N/A
6. |Printer HP LaserjetoP |SGCF019673 |N/A N/A
7. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |July 31, 04 |1/2 Year
8. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 |July 31, 04 |1/2 Year
9. |RF Cable FUJIKURA RG-55/U  |3# Chamber No.3 |July 31, 04 [1/2 Year
10. [RF Cable FUJIKURA RG-55/U  |3# Chamber No.4 July 31, 04 [1/2 Year
11. |Coaxial Switch |Anritsu MP59B M73989 May.27, 04 |1/2 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

Adaptor

Antenna

EUT

(EUT: UHF RFID Scanner)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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3.2.2.In Anechoic Chamber

ANTENNA TOWER
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——3 METERS ————|

EUT
TURN TABLE| Y-8 ME|LFERS
GROUND PLANE
3.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters UV/m dB(LV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 435
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 Local Oscillator:
114.0 dB(UV)/m (Peak)
94.0 dB(MV)/m (Average)
Other:
74.0 dB(UV)/m (Peak)
54.0 dB(LV)/m (Average)

Remark : (1) Emission level dBUV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

3.4.1.UHF RFID Scanner (EUT)

Model Number : Sensel820
Serial Number : F2004090801
Manufacturer :  Sense Technology Co., Ltd.

3.4.2.Support Equipment :  As Tested Supporting System Detail, in Section 1.2.

3.5.0perating Condition of EUT
3.5.1.Setup the EUT as shown in Section 3.2..

3.5.2.Let the EUT work in test mode (Tx Low/Tx Middle/Tx High) and test it.

3.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3
meters away from the receiving antenna, which is mounted on a antenna tower. The
antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna. Both horizontal and vertical polarization of the antenna are set on
test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120KHz.
The frequency range from 30MHz to 24.44GHz is checked.

The test mode (Tx Low/Tx Middle/Tx High) is tested in Anechoic Chamber, and all
the scanning waveforms are attached in Appendix II.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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3.7.Radiated Emission Test Result

PASS.

The frequency range from 30MHz to 1000MHz is investigated.

Please see the following pages.
Date of Test : Aug.15, 2004 Temperature : 24°C
EUT : UHF RFID Scanner Humidity : 56%
Model No. Sense1820 Test Mode Tx (Low)

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
444,190 16.73 4.99 17.75 39.46 -6.54 46.00
555.740 19.48 6.10 13.45 39.03 -6.97 46.00
599.390 18.77 6.15 13.45 38.38 -7.62 46.00
664.380 19.65 6.30 14.45 40.39 -5.61 46.00
708.030  20.60 6.61 11.86 39.07 -6.93 46.00
902.300 22.39 7.82 55.19 85.40 -8.60 94.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 664.380MHz with corrected signal level of
40.39dBuV/m (Limit is 46.00dBuV/m) when the antenna was at horizontal
polarization and at 1.2m high and the turn table was at 180 °

4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/L{— IAB ey
J
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Date of Test : Aug.15, 2004 Temperature 24°C
EUT UHF RFID Scanner Humidity 56%
Model No. Sense1820 Test Mode Tx (Low)
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading Emission Level  Over Limits
Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
443.220 16.32 4.86 18.00 39.18 -6.82 46.00
509.180 17.86 5.75 15.73 39.34 -6.66 46.00
555.740  19.66 6.10 13.27 39.03 -6.97 46.00
599.390 18.93 6.15 13.29 38.38 -7.62 46.00
664.380 19.22 6.30 13.88 39.39 -6.61 46.00
902.300 22.71 7.82 55.07 85.60 -8.40 94.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 664.380MHz with corrected signal level
0f 39.39dBuV/m (Limit is 46.00dBtV/m) when the antenna was at vertical
polarization and at 1.1m high and the turn table was at 0 °
0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

4.

Reviewer: [“/Lﬁ— IAB M / .

Y
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EUT
Model No.
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Test Engineer:

page 3-6
Aug.15, 2004 Temperature : 24°C
UHF RFID Scanner Humidity : 56%
Sense1820 Test Mode Tx (Middle)
Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
443.220 16.76 4.86 15.85 37.47 -8.53 46.00
554.770  19.38 6.08 12.65 38.11 -7.89 46.00
643.040 20.32 6.37 11.63 38.32 -7.68 46.00
664.380  19.65 6.30 13.24 39.18 -6.82 46.00
708.030  20.60 6.61 12.12 39.33 -6.67 46.00
915400 22.46 7.74 56.00 86.20 -7.80 94.00

Remark: 1. All readings are Quasi-Peak values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

3. The worst emission was detected at 708.030MHz with corrected signal level
0f 39.33dBuV/m (Limit is 46.00dBV/m) when the antenna was at horizontal
polarization and at 1.15m high and the turn table was at 180 °
0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

4.

Reviewer: &/L{— IAB ey
J
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Date of Test : Aug.15, 2004 Temperature : 24°C
EUT : UHF RFID Scanner Humidity : 569
Model No. : Sense1820 Test Mode Tx (Middle)
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading FEmission Level  Over Limits
Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
444.190 16.25 4.99 16.40 37.63 -8.37 46.00
555.740 19.66 6.10 13.82 39.58 -6.42 46.00
599.390 18.93 6.15 13.32 38.41 -7.59 46.00
664.380 19.22 6.30 13.67 39.18 -6.82 46.00
708.030  21.08 6.61 11.65 39.33 -6.67 46.00
915400 23.01 7.74 55.25 86.00 -8.00 94.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 555.740MHz with corrected signal
level of 39.58dBUV/m (Limit is 46.00dBUV/m) when the antenna was at
vertical polarization and at 1.05m high and the turn table was at0 ° .

4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/L{— IAB i)/
J
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Date of Test : Aug.15, 2004 Temperature : 24°C
EUT UHF RFID Scanner Humidity : 569
Model No. Sense1820 Test Mode Tx (High)
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading Emission Level  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
443.220 16.76 4.86 15.85 37.47 -8.53 46.00
555.740  19.48 6.10 13.00 38.58 -7.42 46.00
599.390 18.77 6.15 10.48 35.41 -10.59 46.00
664.380  19.65 6.30 13.24 39.18 -6.82 46.00
708.030  20.60 6.61 12.12 39.33 -6.67 46.00
927.900 22.46 7.74 55.40 85.60 -8.40 94.00
Remark: 1. All readings are Quasi-Peak values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

3. The worst emission was detected at 708.030MHz with corrected signal level
0f 39.33dBuV/m (Limit is 46.00dBV/m) when the antenna was at horizontal
polarization and at 1.15m high and the turn table was at 180 °

4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/L{— IAB ey
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Date of Test : Aug.15, 2004 Temperature : 24°C
EUT : UHF RFID Scanner Humidity : 569
Model No. : Sense1820 Test Mode Tx (High)

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuv dBuUV/m dB dBuV/m
444190 16.25 4.99 16.40 37.63 -8.37 46.00
510.150  18.00 5.80 8.76 32.57 -13.44 46.00
555.740  19.66 6.10 12.82 38.58 -7.42 46.00
664.380 19.22 6.30 13.67 39.18 -6.82 46.00
709.000 21.08 6.61 8.61 36.30 -9.70 46.00
927900 22.89 7.74 55.07 85.70 -8.30 94.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 664.380MHz with corrected signal level
0f 39.18dBuV/m (Limit is 46.00dBtV/m) when the antenna was at vertical
polarization and at 1.0m high and the turn table was at 0 °
4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/L{— IAB ey
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Date of Test : Aug. 17, 2004 Temperature : 24°C
: UHF RFID Scanner Humidity : 569%
Model No. : Sense1820 Test Mode Tx (Low)
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading  Emission Over Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBpv Horizontal dB  dBpV/m
dBuV/m
4978.000 33.18 4.75 5.32 43.25 -10.75  54.00 Average
Frequency Antenna Cable Meter Reading  Emission Over  Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBpv Horizontal dB  dBpV/m
dBuV/m
4978.000 33.18 4.75 8.32 46.25 -27.72  74.00 Peak
17847.000 44.67 9.76 8.41 62.84 -11.16  74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/L{— IAB i)/
J
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Date of Test : Aug. 17,2004 Temperature : 24°C
EUT : UHF RFID Scanner Humidity : 56%
Model No. Sense1820 Test Mode Tx (Low)

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuv dBuUV/m dB  dBuV/m
4604.000 32.81 4.48 5.94 43.23 -10.77 54.00 Average

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuv dBuV/m dB  dBuV/m
4604.000 32.81 4.48 6.94 4423 -29.77 74.00 Peak
17915.000 44.95 9.72 7.79 62.46 -11.54 74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/L{. IASM /
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Date of Test : Aug. 17,2004 Temperature : 24°C
: UHF RFID Scanner Humidity : 569
Model No. Sense1820 Test Mode Tx (Middle)
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading  Emission Over Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBpv Horizontal dB  dBpV/m
dBuV/m
4978.000 33.18 4.75 5.32 43.25 -10.75  54.00 Average
Frequency Antenna Cable Meter Reading  Emission Over  Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBpv Horizontal dB  dBpV/m
dBuV/m
4978.000 33.18 4.75 8.32 46.25 -27.75  74.00 Peak
17932.000 45.02 9.71 8.59 63.32 -10.68  74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/L{— IAB i)/
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Date of Test : Aug. 17, 2004 Temperature : 24°C
EUT : UHF RFID Scanner Humidity : 569
Model No. Sense1820 Test Mode Tx (Middle)

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuv dBuUV/m dB  dBuV/m
4604.000 32.81 4.48 5.94 43.23 -10.77 54.00 Average

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuv dBuV/m dB  dBuV/m
4604.000 32.81 4.48 6.94 4423 -29.77 74.00 Peak
17881.000 44.81 9.74 8.25 62.80 -11.20 74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/L{. IASM /
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Date of Test : Aug. 17,2004 Temperature : 24°C
: UHF RFID Scanner Humidity : 569
Model No. Sense1820 Test Mode Tx (High)
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading  Emission Over Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBpv Horizontal dB  dBpV/m
dBuV/m
4978.000 33.18 4.75 5.32 43.25 -10.75  54.00 Average
Frequency Antenna Cable Meter Reading  Emission Over  Limits Remark
Factor Loss  Horizontal Level Limits
MHz dB dB dBpv Horizontal dB  dBpV/m
dBuV/m
4978.000 33.18 4.75 8.32 46.25 -27.75  74.00 Peak
17932.000 45.02 9.71 8.59 63.32 -10.68  74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.
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Date of Test : Aug. 17, 2004 Temperature : 24°C
EUT : UHF RFID Scanner Humidity : 569
Model No. Sense1820 Test Mode Tx (High)

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuv dBuUV/m dB  dBuV/m
5097.000 33.19 4.82 5.41 43.42 -10.58 54.00 Average

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor  Loss Vertical Vertical Limits
MHz dB dB dBuv dBuV/m dB  dBuV/m
5097.000 33.19 4.82 6.41 44 .42 -26.58 74.00 Peak
17881.000 44.81 9.74 8.25 62.80 -11.20 74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set at IMHz.

Reviewer: &/L{. IASM /

Y
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FCC ID:SDQSENSE1820
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Shenzhen Science & Trd. Park
Tel: 0755-26639495~7

Y (SHENZEEN)._CO., LTD _Fax: 0755-26632877
hata#: 1¢ File#: Sense.EMI Date: 2004-08-1% Time: 19:00:57
Mliﬂ.ldﬂu‘ffml
: FCCIPART 15 982—9283 |
50 i
[ s : 1 | 21 4g
: I
Usi 50 100 00 £00 1008
Frequency (WH:)

AUDIX TECHNOLOGY (SHENTHEN) €O, LTD. (3% Chambe)

Trace:;

Condition:

FOT
M/N
Power

Fnaineaer
Test. Comment.:

Memoey

OV U1 B L N —

444,
555.
599.
664.

708

90z.

R

Frea

MHz

190
740
360
380
030
300

Retf Trace:

PART 15 902-928M 3m 2598FACTOR HORIZONTAL

UHF RFTD Scanner

Sensel1820

NC 5V Adaptor Input:120V/60Hz

Richzhv

Tempn:24"C  Humi:56%

Tx (Tiyw)

120cm 180deg

Page: 1
Qver Timit Read Prohe (Cable

heavel Tamit Tine Tevel Factor Toss

dBuv/m dB dBuvV/m  dBuv dB dB
39.46 ~6.54 46.00 17.75 16.73 4.99
39.03 -6.97 46.00 13.45 19.48 6.10
38.38 ~7.62 46.00 13.4% 18.77 6.1h
40.39 -5.61 46.00 14.45 19.65 6.30
39.07 ~6.93 46.00 11.86 20.60 6.6al
85.40 -8.60 94,00 55.19 22.39 7.82

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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FCC ID:SDQSENSE1820
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Shenzhen Science & Tnd. Park
Tel: 0755-266394095~7

Cata#: L= File#: Sense.EMI Date: 2004-08-15 Time: 19:00:23
Leve (dBu¥Win)
g e (Buvin) — T
'l
i
; |
! FCCPART 15 90D-928h |
s0' : 6 '
i ! - kY 5
i
- _ i
L
20 50 100 L] A0 R ILIT1]
Frequency (MH3)
AVDIX TECHNOLOGY (SHENEHEN) CO., LTD. (3# Chamber)
Trace: Ref Trace:
Condition: FCC PART 15 902-928M 3m 2598FACTOR VERTICAL
R ¢ UHF  RFTD  Scanner
M/N Sensal820
Powar Ne 5V Adaptor Input:120V/60Hz
Fnaineer : Richzhv
Test  Comment: Temn:Z?4"C  Humi:56%
Memo r Tx A Taowr)
110cm Odeg
Page: 1
Over Timit Read Probe Cahle
Fraa Tevel Timit Tiine Tevel Factor T.oss
MHz dBuv/m dB dBuv/m  dBuv dB dB
1 443,220 39,18 -6.87 46.00 18.00 16.32 4.86
2 509.7180 39.34 ~-6.66 46.00 15.73 17.86 5.75%
3 RE5.740 39.03 -6.97 46.00 13.27 19.86 5.10
4 586,390 38.38 -7.67 46.00 13.29% 18.93 6.15
5 664,380 39,32 -8.6717 46.00 13.88 19.22 6.30
6 902.300 85.60 =-8.40 94.00 55.07 22,71 7.82

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274



FCC ID:SDQSENSE1820
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Shenzhen Science § Tnd. Park
Tel: O07R5-26630495~7

(SHENZHEN) CO., LTD. . Fax: 0755-26632877
Data#: 27 File#: Sense.EMI Date: 2004-08-15 Time: 19:01:31
Leed (dBuWin) &
100 - G T T 7T C
FCC|PART 15 900-9284 |
1 DU !
: : -
[ ! 2.1
“ {
] N
|
“30 50 100 200 s 1000
Frequency (W)
AUDIX TECHNOL 0GY (SHENIHEN) €0, LTD. $3# Chanthe)
Trace: Ref Trace:
Conditﬁonf FCC PART 15 902-928M 3m 25S88FACTOR HORIZONTAL.
T : [JHF  RFTD Scanner
M/N : Sensel1820
Power : NDC BV Adaptor Input:120V/60Hz
Frnaineer : Richzhy
Test Comment: Temn:24"C  Humi:5Hh6%
Memo : TxiMiddled
115em 180deqg
Page: 1
Over Timit Read Probe Cable
Frea Tevel Tdmit Tine Tevel Factor Toss
MHz dBu¥V/m dB dBuV/m dBuv dB dr
1 443,220 37.47 -8.53 46.00 15.85% 16.76 4.86
e 554,770 38B.11 -=7.89 46.00 12.65 19.38 f.08
3 6£43.040 38,32 -7.68 46.00 11.83 20.37 6.37
4 664380 39.18 -6.87 4&6.00 13.24 19,65 6. 30
5 T08.030 39,33 ~6.67 46.00 12.12 20.60 h.61
6 915,400 86.20 -7.80 94.00 56.00 22.46 7.74

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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FCC ID:SDQSENSE1820
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Shenzhen Science & Tnd. Park
Tel: 07RR-766394095~7

(SHFNZHEN) CO., LTD Fax: 0755-26632877
Data#: File#f: Sense.EMI Late: 2004-08-15 Time: 19:02:00
. Lovd (dBPu¥any
I i
' i
FCCIPART 15 90
50° :
‘ f : 4 i
1
|
U 30 50 100 200 500 1000
Fregquency (WMHD)
AUDIX TECHNGLOGY (SHENTHEN) €0., LTD. {# Chamber)
Trace: Ref Trace:
Condition: ®OC PART 15 902-G28M 3m 2598FACTOR VERTICAL
[N : UUHF  RFTD  Scanner
M/N Sensel1820
Power 7 DC 5V Adaptor Input:120V/60Hz
Fnaineear Richzhwv
Test Comment: Temp:24"C  Humi:56%
Memea : Txi{Middle)
105cm Odeg
Page: 1
Over Tiimit Read Prohe (Cahle-
Fraag Tevel Timit Tine Tevel Factor TOss
MHz dBuv/m dB dBuv/m dBuv dB dB
1 444.190 37.63 -8.37 46.00 16.40 16.75 4.9%
7 555.740 39.58 -6.47 46.00 13.82 19.66 6.10
3 589.390 38.41 -7.59 46.00 13.32 18.93 6.15
4 664 .380 38.18 -~-6.8B2 4&.00 13.67 19.22 f.30
5 T0B.030 39.33 -6.67 46.00 11.65 21.08 6. 67
5 915.400 86.00 -8.00 94,00 55,25 23.01 7.74

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274



FCC ID:SDQSENSE1820
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0] Shenzhen Science & Tond. Park
Tel: 0755-26639495~7
Al , . (SHENZHEN). CO., T.TD Fax: 0755-26632877 _
Dataft: =+ File#: Sense.EMI Date; 2004-08-15 Time: 19:03:03
Levd (dBuVim)
100 _ — . . e

E FECPARKE 15 90p-928
5(||?M R - N i
I : 1 21 45
|
EI__.. . - N —
30 50 100 200 L1 1000
Frequency (WMHz)
AUDTE TECHNOLOGY (SHENTHEN) CO., LTD. @3# Chartha)
Trace: '

Ref Trace:

Condition: FCC PART 15 902-928M 3m 2598FACTOR HORIZONTAL

FUT : [JHF  RFTD Scahnner
M/ N 1 SenselB820
Power : DC AV Adaptor Input:120V/60Hz
Fnaineer : Richzhv
Test  Comment: Temo:24"C  Humi; 56%
Memo + Tx{Hiaht
115cm l80deg
Page: 1
Over Timit Read Prohe Cable
Frag Tevel TJdmit Tiine Tevel Factor Toss
MHz dBuV/m dB dBuV/m dBuV dB dB
1 443,220 37.47 -8.53 46.00 15.85 16.76 4,86
2 555,740 3B.58 ~7.472 AR.00 13.00 19.48 6.10
3 599,390 35.41 -10.79 46.00 10.48 18,77 6.15
4 664,380 39.18 -6.82 46.00 13.24 19.65 6.30
5 T0OB.030 39.33 -6.67 46.00 12.12 20.60 q.61
6 927.900 B85.60 -8.40 94.00 5%.40 22.46 7.74

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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@ Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
Al . ™ (SHENZHEN) CQ., LTD Fax: 0755-26632877 _
Data#: o File#: Sense.EMI Date: 2004-08-15 Time: 19:02:33
Levd (dBuVi)
106 e -

i
FCCIPART 15 30p2-928
50— b
[ : | 1i4)
I I
l 2
. . . _ - § e
20 A0 100 | 200 00 1000
Frequency (WHz)
AUDIX TECHNOLOGY (SHENTHEN) CO ., LTB. (3# Chambe?
Trace:

Ref Trace:

Condition: FCC PART 15 902-928M 3m 2598FACTOR VERTICAL

FOT + UHF  RFID  Scanner
M/N : Sensgel1820
Power : DG 5V Adaptor Input:120V/60Hz
Frngineer : Richzhv
Test Comment: Temp:24"C  Humi:56%
Memo : Tx(Hiah)
100cm Odeg
Page: 1
Over Tamit Read Probe Cablea
Frea Tevel Tdmit Tine Tevel Factor Tioss
MHz dBuV/m dB dBuvV/m dBuv dB dB
1 444,790 37.83 =B.37 46.00 16.40 16.25 4.99
Z S1T0.150  32.57 -13.44  46.00 8.76 18.00 5.80
3 555.740 38.58 -7.472 46.00 12.82 19.66 6.10
4 664.380 39,18 -6.82 446.00 13.67 19.27 6.30
5 T08.000 36.30 -9.70 46.00 B.61 21.08 6.61
6 927.900 85.70 -8.30 9%4.00 55.07 22.8% 7.74

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274



FCC ID:SDQSENSE1820
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15 SEFRCRA) TR, )
ALY Technology {(Shenzhen) Co. Lid,

No. 6, Ee Feny Road, Block 52,

Shenzhen Science £ Induscry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86—755—26639‘196 Fax:+836-755~28R8325877

Dataf: 115 Filefi: C:VEMI TEST DATA\S\Sense .EMI
100 Levet {dBy\f:’m] . Date: 2004-08-17 Time: 156:53:33
| | FCC PART 15 AY
50| e .% sy s i L i BB
7 ; %
H ] . % .. . ! . [ H 1
1000 4400. 7800. 11200, : 14600. 18000

Frequ_ency IMHz}

3ice : 14 Chamber
Condition ¢ FCC PART 15 AV 3m 3115 FACTOR HORIZONTAL
EUT : UHF RFID Scanner
M/N : Sensel820
Power : DCEV  Adaptor Input:120V/60H=z
Tast Engineer : Richzhy
Test Commant @ Temp:24"C Humi: 5&%
Memo : Txi(Lowm
Creml Limit Read Prohe Cable .

Freg Level Limit Line Level Factor Loss Remark

HHz dBu¥/m 3B dBuv/m  dBuv B dB

1 4978.000 43%.25 -10.75 54.00 5,32 33.18 4,75 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274



FCC ID:SDQSENSE1820
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(5 43 CRY =, )

AL Tecinology (Shanzhen) Ce. Ltd,

Ho. &, Ke Feng Romd, Block ka2,

Shenzhen Science & Industry Park
Nantou, Shenzhen, Guangdon,
Tel:+86-755-2653949265

China
Fax 1 +80-T55-2£632877

Dataff: 11z

Level [dBuV./m)

Fileff: C:YEMI TEST DATAY S\ Sense.ENT

140 Date: 2004-08-17 Time: 16:53:33
; :
|
--»{gwu . [ o — e b %
e o FCUPART ISBPEAK
: : : Eedly
E5 e — . ¥ [ < — A" {.. o
; : : i
,,,,, %m s MR SO U . b
.
i i
0 o0 400 7400 11200. 14600~ 18000
Frequency (MHz) i
Jite 1# Chasdber
Condition : FCC FART 15B(PEAK) 3m 3115 FACTOR HORIZONTLL
EUT : UHF EFID Scanner
i Fa 0l ;. Bensel8i0
Powar i DCSY  hdepror Input:l20V/60Hz
Teart Engineer : Richzhy
Test Cowment @ Tewp:24"C Hurai: 56%
Merao : Tx{Low)
Over  Liwmit Read Probe Cable
Fregq Level Limnit Line Lewvel Factor Loss Remark
WEz dBuv/m dB dBuW/x dBu' dE dB
1 4975.000 46.25 -27.75 74.00 8.32 33.15 4.75 Peak
Z  17647.000 0 A2.84 -11.16 74.00 .41 44.87 9.76 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274



FCC ID:SDQSENSE1820
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TE MR CRN) AR =T

ALK Tecnnalogy (Bhenziien) G, Lt

‘No, 6, Ke Feng Road, EBlock 52, N
Zhenzhen 3cience & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:4+86-755-26639495 TFax:+86-755-26632877

Dataff: 119 File#: C:5\EMI TEST DATR\3\3ense.ENT
100 Level (dBuVY/m) 2l : " Date: 2004-0B-17 Time: 17:02:53
I - — - £ e s
i
FLC PART 15 AV
T 1 ) R e R T J Y N SV T FUN VN ST R '
i (1 5 :
: |
| T
| % z L
01000 4400. 7800, T1200. 14600. 18000
Frequency {(MHz) :
Site : 1# Chanber )
Conditign : FCC PART 15 AV Sm 3115 FACTOR VERTICAL
EUT : UHF RFID 3canner
s/ : SenselBzZ0
Fower ¢ DCSV  hdaptor Input:l120V/60Hz
Test Encineesr : Richzhy
Test Cowment Tewp:24"C Humi:56%
Hemo 1 Tx(Low)

Over . Limic Read Probe Cable
Frerg Level Limit Line Level Factor Los= Remmrk

MHz dBu¥/m dB dBu¥/m  dBuvV db dh

1 4604.000 43%.23 -10.77 54.00 S5.94 32.81 4.48 Lverage
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AL Teomology (Bhenzhem Co. L,

Mo. 6, Ke Feng Road, Eleck 5z,
S3henzhen 3cience £ Industry Park

Mantou, Shenzhen, Guangdongy, China

page 3-25

Tel:+86-755-26639496 Fax:+86-755-266325377

Datafi: 113

Level ([dBuY/m])

File#: C:\EMI TEST DATANS\Senses.EMI

- Date: 2004-08-17 Time: 17-02:53
: : ;
% 4
%.. ; - — :
- mmg .,.m_m:r. e | s
3 _'l !
{ o 'M?$ﬁ§9ﬁﬂ1'1ﬁﬂtvaﬁg
: -Bdl}
B5 S S— ; ; i T s R
- | i L mm—
|
. . ;
i X
.mémmm : mﬁmm
0 Tda0 400, 7E00. 17700, 4500, 18000
Frequency [MHz}
Sira - - 1# Chamber
Condition FCC PART 1SB(FPEAK) 3m 3115 FACTCR WERTICALL
EUT UHF RFID Scanner
M/ Aensel8zl
Powesr DCEV  Adaptor Input:l20V/60Hz
Test Engineer Richzhy
Test Conrent Tewp:24"C Humi:Se%
Hemo Tx (Low)

Owver Limit Read Prohe Cable

Freq Lewvel Limit Linz Lewel Factor Loss Remark
NHz dBuV/m B dBuV/x dBuv dB dE
1 4404,000 44,23 -29.77 74,00 6.94 3Z.81 3,48 Feak

z  17815.000

b2.46 -131.54 74.00 7,79 44.485 9.72 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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15 B CREIN) H R 2

ALICIX Teannalogy (Sheanzhen) Co. Lid,

Na. 6, Ke Feng Road, Blogk 52,

Shenzhen Zroisnce & Induscry Park

MHantou, Shenzhen, Guangdong, China
Tel:+BE6-755-26H63949¢ Taxi+86-755-26632877

Data#: 1z0 File#f: C:\EMI TEST DATA\S\Senze.EMI

100 Level [dBuY/m) . Date: 2004-08-17 Tims: 17:08:33
. E

_ FCE PART 15 AY

LTI P U .. o i
1 ;
T : !
0 1000 4400. 7800, 11200, 14600, 18000

Fraquency (MHz]

Site : 1f Chamber

Condition : FCC PART 15 AV 3m 3115 FACTOR HORIZONTAL
EUT : UHF RFID Scanner ‘

u/N : BenselB20

Fower : DCSVY  Rdaptor Input:lzoV/60Hz

Tegt Engineer : Richzhy
Test Comwent ¢ Tempi1247C Humi:56%
Mewo : Tx (Middle)’

Cver Liwit Read Prohe Cable
Fregq Level Limit Line Level Factor Loss Remark

EHz dBuV/i dB dBuV/m  dBuV dE dE

1 4978.000 45,25 -10.75 £4.00 §.32 33,18  4.785 hverage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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B IR RN R S

AN Teonnalogy (Shegihen) O, L,

Ho. &, Ke Feng Road, EBlock 5z,

Shenzhen Science ¢ Industry Park

Mantou, Shenzhen, Guangdong, Chins
Tel:+86~-755-266359496 Faxi;+@5-755-Za652677

Dacaf: 114 Filef: C:VENI TEST DATAYS\Zense.ENI
130 Level [dBuV/m) Date: 2004-08-17 Time: 17.08:33
: i : : ’
... . S ; . o B "
i . S—
FEC i’.&ﬂ? 15BIPEAK]
i BdB
19 S s [Ep— I Jeerrin -~ ] [ — ; - &
: ’ : i
l i
0 . : . . .
1000 44!]!]. 7800. 11200. 14600. 18000
Fiequency [MHz]
Hite : 1# Chardber
Condircion i FCC PART 185B{PEAK) 3m 3115 FACTOR HORIZOMTALL
EUT i THF REFID Scanner
M/ : Senseldz0
Fower : DCSV  Adaptor Input:120W/60Hz
Tezt Ehnginesr @ Richehy
Tegt Comment @ Temp:24"C Huwmi:56%
Herao : T=xi(Hiddle)

Crer Limit Read Probe Cable
Freq Level Limit Ling Lewel Factor Loss Remark

MRz dBuV/m B dBul/m  dBuV B dE

1 497,000 48.25 -27.75 74.00 8.32 33.18 4.75 Peak
2 17932.000 63.32 -10.68 74.00 8.59 4%5.02 9.71 Pesk

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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15 AR CRYN)HTR 0 )

AL Teehnolgy (Ghanshen) Co. L8,
No. 6, Ee Feng Road, Block 52,
Shenzhen 3cience & Industry Park

Mantou, Shenzhen, Guangdong, Thina
Tel:+56-755-26639426 Fax:+56-755-25632577

Dataf: 121 Filef#: C:\EMI TEST DATA\3\Sense.ENI
100 Level (dBu¥/m] . ' Date: 2004-08-17 Time: 17:10:53
' i
FCC PABT 15 AV
50 . e i A s J R SR
1
1 |
1000 4400 76800 11200 14600 18000

F-mquancy [MHz)

3ite + 18 Chaxber

Condition : FCC PART 15 AV 3m 3115 FACTOR VERTICAL
EUT . i UHF EFID Scanher

M/ N "3 SenselBzO

Power : DCSY  Adapror  Input: 120W/80Hz

Test Engineer : Richzhy

Test Comtrent @ Temp:Z47™c Humd 1 56%

Meoo i Tx(Migdle)”

over Limit Read Probe Cable
Freqg Level Limit Line Lewvel Factor Loss Remark

MHz dBuv,f ol dB dBuv/m dBuvy dB dB

1 4504.000 43.25 -10.77 54.00° 5.94 32.81  4.45 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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page

AUDIX Pevmalogy (Shenshen) Ce. Lid,

Mo. &, Ke Feng Road, Block 52,

Fhenzhen Scisnce Industry Park

MNantou, 3henzhen, Guangdong, Chins
Tel:+86~755-2b6639456 Fan:+86-755-26832877

Dataff: 115

130 Level [dEIy\."!m]

File#: C:\EMI TEST DATAI\S) Sense.ENI

Date: 2004-08-17 Time: 17:10:53

FCO PEAT 15B{PLAK)

. : -G8

65 ; s = = - -
1
z e
0 To0a 400, 7800, T1200. TA600. 78000
Fiequency [MHz)

Hite 1§ Chsasrber
Condition FCC PART 1SB(FEAK) 3m 3115 FACTOR VERTICAL
EUT THF FFID Scanner
jifly) Sen=el1820
Pouer DCEY  Adaptor  Input; 120V 60Hz

Test Engineer Richzhy

Test Comwent @ Temp:z24"C Humi: 56%
Hermo s Txiplliddle}
Uver  Limit Read Probe Cable
Freg Level Limit Ling Level Faotor Loss Renmark
MHz dBuvim dF dBuv/m dBuv dB db
1 404 000 44,23 -29.77 74,00 §.94 32.81 4,45 Peak
2 178s81.000 62Z.80 -11.20 74.00 8.25 44.31 Q.74 Peak
_4-

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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BAFLCRY) IR D

ALHIX Teornplagy (Shanzhen) Co. Lid

No. 6, Ke Feng Foad, Block 52,

Shenehen Science & Industry Park

Nantow, 3henzhen, Guangdohg, China
Tel:+86—755—25639495. Fax:i+86-"7155-2665287"7

Dataf: 122 Fileff: C:\EMI TEST DLTL\S\Sense.EMI '

100

Leve! [dBuV/m] Date: 2004-08-17 Time: 17:13:33

H

E FCE E"AF:IT 15 AY
L R [ SR SR - - i BB
T |
? é. 4
i i .
i 5
0 7000~ 7400, 7800, ' 11200 18000
Frequency [MHz]
Jite 1 1§ Chamber
Congdition : FCC PART 15 AV 3m 5115 FACTOR HORIZONTAL
EUT : UHF RFID Scanner
M/N ! Senseld20
Fower : DCSV adaptor  Input:120V/60Hz

Test Engineer : Richzhy
Tazrt Conment Temp:24"C Humi:56%
Hema Tx (High} 7/

Ovar Limitc Read Frobe Cable
Freq Level Limit Line Lewvel Factor Loss Remark

MHz dBuv/m dB dBu¥/m  dBu¥ dB 4B

1 4978.000 43.25 -10.75 54.00 5.32 335.18 4.75 pverage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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ALIDEE Tecanoiogy (Shenzhem Go,, Lid

Mo.

FCC ID:SDQSENSE1820
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&, Ke Fang Road, Block 52,

Shenzhen Science ¢ Industry Park

Manton, Shenzhen, Guangdong,
Tel:+06-TE55-26639495 Fax:+3

China
G—-F5E-ZE632837T7

Dataf: 116 Fileffi; C:VEXI TEST DATAYSY Sense.ENI
130 Level ;dBqum] ; Date: 2004-08-17 Time: 17:13:32
o ;
% !
SRR W e S . .
; — - R B .
: FOE PaRY 15B[PEARD
-HdB
65 - - T i PG 2
S } L SO [ SUR R I -
i ; i
i )
e 1000 4400, 7800, 11200, 14600. 18000
Frequency [MHz)
Fite 1# Charnker
Condition FCZ PART 15B (PEAK) 3w 3115 FACTOR HORIZONTALL
EUT UHF RFID Scanner
M/ BenselSz0
Fower DC5V  Adaptor Input:i1zZ0W/60Hz
Test Engineer Richzhy
Tesr Commment Tewp:24"C Hurai:56%
Memo Tx (High)
Crrer Lirait Read FProhe Cahle
Freq Level Liwmitc Line Level Factor Logs Remark |
NHz dBuV/m AB dBuv/ dBuy [=h:] dB
1 4975, 000 448,25 -27.75 74,00 3.32 33.18 4,75 Peak
2 17932.000 B3.32 -10.58 74.00 8.52 45,02 9.71 Feak
.5,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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Al GRAN) HTPR 2 )

ALUD IR Teshnology {Shenzhsn) Co, Ltd,

Mo. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantou, 3henzhen, Guangdong, China
Tel:+86=-T55-26639498 Fax:+35-755~2E6652877

Dacaf: 128 Filefi: C:\EMI TEST DATA\S) Sense.ENI

100 Level [dBu“an] . Date: 2004-08-17 Time: 17-22:53
FOU PART 15 AV
5{ [ e . - - o » -t
1 H
0 N |
Tood 4400, 7800. 11200, 14600. 14000
Frequency {MHz)
Site : 1§ Chawber
Conditcion t FCC PART 15 AW 3m 3115 FACTOR WERTICAL
EUT : UHF  RFID Scanner
M/N : SenselB20
Pawer 1 DCSV  Adaptor Input: lz20V/60HzZ
Test. Engineer : Richzhy
Test Comment : Temp:24©"C Humi:56%
Hemo ¢ Ty (High)

Ower Limit Read Probe. Cable
Freq Lewel Limitc Line Level Factor Loss Remark

MHz dBuv¥/m . dB dBuV/yw  dBuv B aE

1 S097.000 43.42 -10.58 54.00 5.41 33.1¢ 4.82 bverage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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P AR TR e

ALHIX Teonnalogy (Shenzhen o Lid,

No. A, Ke Feng Road, Block 58,

Bhenzhen Science ¢ Imduatry Park

Nantou, Shenzhen, Guangdong, cChins
Tel:+86=-755-2 6539425 Faxi+@6-755-265632577

Dataff: 117 Filed#: Ci\VEMI TEST DAT2\S\Sense.EMT

130 Level [dBy"a'lm] . Date: 2004-08-17 Time:'17:22:53

FCO PART 158(PLAK)

- : -Gdb
55 N . . ‘ . ‘\ . . PRI S e e -2
1
0 1000 4400. 7800. 1121][].. 14600 18000
Frequency [MHz)
Fite : 1% Chamber
Confdition : FCC PART 15B[PE&K) 3w 3115 FACTOR VERTICLL
EUT : UHF REFID Bcanner
M/ : SenselS820
Power ¢+ DCEYV Adaptor  Input:liz20V/60Hz
Test Enginesr : Rich=zhy
Test Comment @ Temp:24'"C Humi : 56%
emo : TwiHigh)
Over Limit Read Probz Cable
Fregq Level Limit Line Lewvel Factor Loss Rewmark
MHz dBuV/m B dBuV/m  dBuv iB dB
1 SNs7.000 44,42 -29.583 74,00 6.41 33.19 4.532 Peak
& 178581.000 62Z.00 -11.20 74.00 8.25 44.81 9.74 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274



4. 20dB BANDWIDTH MEASUREMENT

4.1.Test Equipment

FCC ID:SDQSENSE1820
page 4-1

The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment [Manufacturer |[Model No. |[Serial No. Last Cal. |Cal. Interval
1. |Spectrum [Agilent E4407B MY41440292 [May 24,04 |1 Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year

3. |Antenna |EMCO 3115 9607-4877  |Jun.15, 04 (1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104|- May 24,04 |1 Year

4.2.Block Diagram of Test Setup
Antenna
Adaptor EUT

AC Mains < B

(EUT: UHF RFID Scanner)

4.3.0perating Condition of EUT

4.3.1.Setup the EUT as shown in Section 4.2..

4.3.2.Let the EUT work in test mode (Tx Low/Tx Middle/Tx High) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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4.4 Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. Power on the EUT and let it work normally, we use a keyboard test soft
ware, let EUT working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved
up and down between 1 meter and 4 meters to find out the maximum emission level.
Horn antenna is used as receiving antenna.

The bandwidth of the fundamental frequency was measure by spectrum analyzer with

100kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total
spectrum the power of which is higher than peak power minus 20dB.

4.5.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274



Date of Test :
EUT
Model No.

Test Engineer:

Date of Test :
EUT
Model No.

Test Engineer:

Date of Test :
EUT
Model No.

Test Engineer:

FCC ID:SDQSENSE1820

Aug.17, 2004 Temperature
UHF RFID Scanner Humidity
Sense1820 Test Mode
Richzhy
Frequency 20dB Bandwidth
902.3MHz 350KHz
Aug.17, 2004 Temperature
UHF RFID Scanner Humidity
Sensel820 Test Mode
Richzhy
Frequency 20dB Bandwidth
915.4MHz 350KHz
Aug.17, 2004 Temperature
UHF RFID Scanner Humidity
Sensel820 Test Mode
Richzhy
Frequency 20dB Bandwidth
927.9MHz 340KHz

page 4-3

24°C

56%

Tx (Low)

24°C

569%

Tx (Middle)

24°C

569%

Tx (High)

Reviewer: [NKLC D\B M/ »

Y

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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15 SR CRYN) R

ALHXIX Teennalogy {(Shenchen) Ge, Lig,

No. 6, Ke Feng Road, Block 5z,

Shenzhen Science & Industry Park

Hantou, Shenzhen, Guangdony, China
Tel:+86-705-26635456 Fax:+56-755-28632577

Dataff: 107 Filef#f: C:“ENI TEST DATA) S\ Sense.ENI

100 Level (dBu¥/m) Date: 2004-08-17 Time: 19:650:27

650 ;.‘m-'w-(i%l‘.:’m‘-w

H

H :
- i ,

! |

.

H

0901.3 902, 902.2 902 4 026 902.8
- Frequency [MHz]
Fite : 1# Chamber
Condicion : 3m 2597 FACTOR HORIZONTLL
EUT : UHF RFID Scanner
M/ 1 Sens=ei1820
Power : DC5V  Adapror Input:120V/E60Hz

Test Enginesr : Richzhy
Test Coxment : Temp:24"C Humi 1 56%
Hermo i Tx (Low)
Cver  Limie Read Prohe Cable
Freg Level Limit Line Level Factor Loss Rewark

MHz dBuV/m dE dBu¥/m  dBuV db dB
1 902.130 68.72 ~-———— —————— 41.32 22.70 4.70 Peak
z 052,300 H6.93 —mm—mm ——m—eme 61.52 2z.7L. 4.70 Pesk
3 502,450 67.88 ———-—m am=—-e- 40.45 2Z.72  4.71 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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15 AR R 2 B -3

ALIDIX Tamanolisy (Shenzhisn) o, Lid

No. 6, Fe Feng Rosd, Block 52,

Shenzhen Science € Industry Park

Nantou, Zhenzhen, Guangdong, China
Tel:+B6-755-26839496 Fax:+06-755-26632877

Datsjf: 108 Filefi: C:VEMI TEST DATANS\ Sense,EMI
1og Level [dBuY/m) : Date: 2004-08-17 Time: 19:57:43
- E 5 j ; :
!
i
]
. ;/ |
1] m—w‘“‘“""“%f%m w
i ; "
u914.9 i 9151 9153 915.5 5.7 915.9
Frequency [MHz}
Site : 1# Chanrber
Condition : 3w 2587 FACTOR HCORIZONMTAL
EUT : UHF RFID Scanner
/N : SenszeiBz20
Fawer : DC5V  Adaptor Input:120V/GOHz
Tezt Engineer : Richzhy
Test Comment : Temp:24"C Humi :56%
Mewao : Tx (Middle)
Over  Liwit Read Prohe <Cable
Freg Lewel Liwit Line Level Factor Losz Remark
HHz dBuv/m dE dBuV/m dBuy dB db
1 915,230 - 72.08 -==-== —==we- 44,17 23.27 4.62 Peak
2 915.400 92.12 —--—-== -———-- 64,23 23.i7 1,52 Peak
3 915.550 72.01 —————= —meme—- 44,12 23.27 4.62 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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T8 SRR T o)

ALIDIK Tesnnolsgy (Sheneien) Co. Lid,

No. 6, Ee Feng Road, Block 52,

Shenzhen Szience § Industry Park

Nantou, 3henzhen, Guangdong, China
Tel:+B6-755-26635496 Fax:+856-755-26632877

Datag: 105 Filefi: C:\ENI TEST DATA\3\S3ense.EMNI
100 Level [dBlem] Date: 2004-08-17 Time: 20:02:40
\\\3\
L
,..»—';’ - : .
/—qd‘!_“— ) : N‘*-\_._\_‘"
50 ....r-«"""""’::“{ww JR— S T N H— WAM\"“
E
, S P! DU . :§ -
;
05773 5376 9778 928, 972 378.4
Frequency [MHz)]
Site i 1ff Chawber
Condirion : 3m 2597 FACTOR HORIZOMNTAL
EOT : UHF RFID Scanher
MW : Sensel820
Power : DCEYW  Adaptor Input:120%/6CHz
Test Engineer : Richzhy
Test Comment @ Temp:24"C Huni:S6%
emo ¢ Tx (High)
Over Limit Read Prohe Cable
Freq Level Limirt Line Lewvel Factor Loss Remwark
MHz dEuV/m dB dBuV/m  dBuV dE dE
1 927,730 V6,65 wemmmm e 48.93 2g3.28 1.46 Peak
A 927.900 87,73 ---—-- ——-——- 68,97 Z23.28 4.48 Peak
3 928.070 77,64 —---—= ———mee 49,85 23.28 4,48 Pezk

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274



5. THE MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1.Test Equipment

FCC ID:SDQSENSE1820

page 5-1

The following test equipment were used during the Emission Bandwidth Test :

Item [Equipment Manufacturer [Model No. |Serial No. Last Cal. Cal. Interval
1. |Spectrum Agilent E4407B MY41440292 |[May 24,04 |1 Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year

3. |Antenna EMCO 3115 9607-4877  |Jun. 15,04 (1.5 Year

4. [HF Cable Hubersuhne |Sucoflex104 |- May 24,04 |1 Year

5.|Power meter [HP 436A 2016A07891 [NCR
6. |Power Sensor |Agilent 8482B My41090514 |May 24,04 |1Year
5.2.Block Diagram of Test Setup
Antenna
Adaptor EUT

AC Mains < B

(EUT: UHF RFID Scanner)

5.3.Specification Limits (§15.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in 902-928MHz
is : 1Watt. (30dBm)

5.4.0Operating Condition of EUT

5.4.1.Setup the EUT as shown in Section 5.2..

5.4.2.Let the EUT work in test mode (Tx Low/Tx Middle/Tx High) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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5.5.Test Procedure

Setup the EUT as shown in Section 5.2. Turn on the play station 2 and let the EUT
working . The EUT is via the power sensor link to power meter. The test value
reading is from power meter.

5.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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Date of Test : Aug.17, 2004 Temperature : 23°C
EUT UHF RFID Scanner Humidity : 58%
Model No. Sense1820 Test Mode Tx (Low)
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
902.3MHz -9.11 0.2 -8.91 30.00
Date of Test : Aug.17, 2004 Temperature : 23°C
EUT UHF RFID Scanner Humidity : 58%
Model No. Sensel1820 Test Mode Tx (Middle)
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
915.4MHz -9.01 0.2 -8.81 30.00
Date of Test : Aug.17, 2004 Temperature : 23C
EUT UHF RFID Scanner Humidity : 58%
Model No. Sensel1820 Test Mode Tx (High)
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
927.9MHz -9.21 0.2 -9.01 30.00

Reviewer: &/L{— IAB ey
J

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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6. CHANNEL CARRIER FREQUENCIES SEPARATED

MEASUREMENT

6.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [May 24,04 |1 Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year

3. |Antenna EMCO 3115 9607-4877  [Jun.15,04 |1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May 24,04 |1 Year

6.2.Block Diagram of Test Setup
Antenna
ACMains « | Adaptor EUT

(EUT: UHF RFID Scanner)

6.3.Specification Limits (§15.247(a))

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 KHz or 20dB bandwidth of the hopping channel, whichever is

greater.

The maximum allowed 20dB bandwidth of the hopping channel is SO0KHz.

6.4.0Operating Condition of EUT

6.4.1.Setup the EUT as shown in Section 6.2..

6.4.2.Let the EUT work in test mode (Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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6.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 30kHz RBW and 100kHz VBW, set sweep time : 50ms.

6.6.Test Results
PASSED.

The testing data was attached in the next pages.

Channel Carrier Frequency Separated = 915.8 MHz — 915.4 MHz
= 0.4 MHz (400KHz)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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18 HERLI RN T )

AU Teainologd {Shenshien) Co. L,

No. 6, Ee Feng Road, Block 52,

Shenzhen Science ¢ Industry Park

Mantou, Shenzhen, Guangdong, China
Tel:+G6~755-26A32496 Fax:4+86-755-266325877

Dacag: 119 - File#: C:VENI TEST DATL\3%\Sense,EMNI

100 Level [dBuV/m] Date: 2004-08-17 Time: 08:15:32

i H H
91515 915,33 915.5% 915.69 915.87 916.05

Frequency {MHz)
Site : 1# Chamber
Condition oG 2597 FACTOR HORIZONTAL
EUT K UHF RFID Scanner
/W : SengeldSzo
Fower : DCSV  idaptor Input:l20V/60H=z
Test Engineer : Richzhy
Test Comment @ Tewmp:z4"C Humi: 56%
Memo 1 Tx {hopping mode)
COper Limitc Read PFrobe Cable
Freq Level Limit Line Lewel Factor Losa Hemark
NHz dBuV/m dE dBu¥/m dBuv dE dE
i 915,400 91.87 ~mrmemm memm——- $3.98 23,27 4,62 Feak
2 915,800 91.58 ~~=—rm —mee—— £3.69 23.27 4,62 Peak
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7. FREQUENCY HOPPING SYSTEM CHANNEL NUMBER

MEASUREMENT

7.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [May 24,04 |1 Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year

3. |Antenna EMCO 3115 9607-4877  [Jun.15,04 |1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May 24,04 |1 Year

7.2.Block Diagram of Test Setup
Antenna
ACMains « | Adaptor EUT

(EUT: UHF RFID Scanner)

7.3.Specification Limits (§15.247(a))

For frequency hopping systems operating in the 902-928MHz band employing at least

25 hopping channels.

7.4.0Operating Condition of EUT

7.4.1.Setup the EUT as shown in Section 7.2..

7.4.2.Let the EUT work in test mode (Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274




FCC ID:SDQSENSE1820
page 7-2

7.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 100kHz RBW and 100kHz VBW, set sweep time : 50ms.

7.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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1 8 AL CRY) R T

ALK Teonnology (Shanzher) Go. L

MNo. &, Ke Feng Road, Block 52,
Shenzhen Science & Industry Park

Nantou, Zhenzhen, Guangdcng, China

page 7-3

Tel:+B6-755-26639496 Fax:+S36-755-26532877

bataf: 111

10a

Level [dBuV /m)

File#f: C:\EMI TEST DATA\S\Sense.EMI

L

Date: 2004-08-17 Time: 20:34:21

§ i
i ;
ZM : mmfé.mm..
; H
i ‘
; i : !
900.69 906.274 911.738 917.262 922.786 928. 31
Frequency (MHz)

Jite 1# Chearber

Condition ¢ Sm 2597 FACTOR HORIZGNTAL

EUT : UHF RFID Scanner

/W Sengelsz0

FPawer DCEY  Rdaptor Input:120V/60Rz

Te=st Engineer Richzhy

Test Comwent : Temp:249%¢ Humi:56%

Memwo

Tx f{hopping mode)

: Mumbers of Hopping Channels @ 81

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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8. THE AVERAGE TIME OF OCCUPANCY MEASUREMENT

8.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |[Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 |[May 24,04 |1 Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year

3. |Antenna EMCO 3115 9607-4877  [Jun.15,04 |1.5 Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May 24,04 |1 Year

8.2.Block Diagram of Test Setup
Antenna
ACMains « | Adaptor EUT

(EUT: UHF RFID Scanner)

8.3.Specification Limits (§15.247(a))

Frequency hopping systems in the 902-928 MHz band shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not
greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed.

8.4.0perating Condition of EUT
8.4.1.Setup the EUT as shown in Section 8.2..

8.4.2.Let the EUT work in test mode (Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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8.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using IMHz RBW and IMHz VBW, set sweep time : S5ms. Span : OHz.

8.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. This system hop 2.7322 times/second, every hopping include 1 time sending data

and 1 time receiving data. So send times in every second to all 61 channels:
2.7322/2=1.3661 times/second

2. Sent times for average every second and every channel.

1.3661/61=0.02239 times/channel*s

Cycle time: 61*0.4=24.4second

4. The average time of occupancy on any channel within a period :
0.02239%*24.4%5.76=3.1467ms <400ms

(98]
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Mkri & 5.76 ms
E;éaiﬁ.% dBy #Htten @ dB 8.454 4B Center Freq
L 302, 360008 MHz
(s}
1a

dB/ StartfFreq
962300095 MHz
{\ Stop Freq
| _Center 902.300000 MHz
902.3000000 M-z . | T
l 1.00066800 MHz
i]j Ruto Mar

V1 32 f
53 Fe KA SR S A LI - Freq Offset
A 0.00000668 Hz
Signal Track
On (1)
Center 902.3 MHz Span B Hz Loc Scale Wf.":
Res BH 1 MHz _ #WBW 1 MHz Sweep 12 ms 1481 pts)y |[™ .
[Undefined header - - — ]
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9. DEVIATION TO TEST SPECIFICATIONS
(None.)
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Shenzhen Science & Ind Park
Tel:0755-26639496

AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. Fax:26632877
Data#f: 1 File#: Sense.EMI Date: 2004-08-15 Time: 20:50:16
Levd (dBuY)
ﬁ[l B T T H
: ? SRR 1
T, - i PARTIIN B
] T, |
- 1048
s |
ul $
1 {' /

0

¢.150.1 0s 1 5 10 20 30
AUDLY TECHNOLOGY (SHENSHEN) ¢ 0., LT {Audix ATC)
Trace: Ref Trace:

Condition: FCC PART 15 B VA KNW-407

EUT : UHF RFID Scanner

M/N : SenselB20

OF Condition : Tx(Low)

Test Spec : DC5V  Adaptor Input:120vV/60Hz
Test Engineer: Richzhy

Comment i Temp:23"C Humi:54%
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Shenzhen Science & Ind Park
Tel:0755-26639496

A TECHNOLOGY (SHENZHEN) CO., LTD. Fax:26632877
Data#: 2 File#: Sense.EMI Date: 2004-08-15 Time: 20:56:5%
Levd (dBu
80 Al
. . \
S GC PARTIIS 8
e f
et
{0iB
iy j
40
!
N ) |

. 4

it il WWM

001502 ' 05 1 2 3
Frequency (WHz)
AUDNX TECHNOLOGY (SHENTHEN) 0., LTB. {Audix LTC)
Trace: Ref Trace:

Conditicn: FCC PART 15 B VB KNW-407

EUT : UHF RFID Scanher

M/N : Sensel820

OP Condition : Tx {(Low)

Test Spec ! DCOHV  Adaptor Input:120V/60Hz
Test Engineer; Richzhy

Comment : Temp:23"C Humi; 54%
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Shenzhen Science & Ind Park
Tel:0755-26639496

AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. Fax:126632877
Data#;: 3 File#: Sense.EMI Date: 2004-08-15 Time; 21:02:16
Lerd (dBu
%0 (dBuy)
T CLPARTIIN 8
e e | E
— : 1 (el
s - !
40
|| ‘ﬁ Il

U9 1502 03 1 2
Frequency (WTHz)
AUDIX TECHNOLOGY (SHENTHEN) €O, LTD. (Audix ATC)
Trace: Ref Trace:

Condition: FCC PART 15 B VA KNW-407

EUT ¢ UHF RFID Scanner

M/N : SenselB820

OF Condition : Tx(Middle)

Test Spec i DC5V  Adaptor Input:120V/60Hz
Test Engineer: Richzhy

Comment : Tenp:23"C Humi: 54%
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Shenzhen Science & Ind Park
Tel:0755-26639496

AUDIX TEC

HNOLOGY (SHENZHEN) CO., LTD. Fax:26632877
Data#: 4 File#: Sense.EMI Date: 2004-08-15 Time: 21:11:56
Levd {dBu
%0 (dBu¥)

H‘“"‘-h FRp— .

g 0L PARTIIS R
o T E

N 008

STl

B

0 0.150.2 05 2 30
Frequency (WH:)
AUDLE TRCHNOLGEY (FHENTHEN) CD., LTD. {iudic ATC)
Trace: Ref Trace:

Condition: FCC PART 15 B VB KNW-407

EUT : UHF RFID Scanner

M/N ! Sensel820

QP Condition : Tx{Middle)

Test Spec : DCS5V  Adaptor Input:120V/60Hz
Test Engineer: Richzhy

Comment ! Temp:23"C Humi:54%
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o @ Shenzhen Science & Ind Park

| 7 Tel:0755-266394%6
AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. Fax:26632877
Data#: 5 File#: Sense.EMI Date: 2004-08-15 Time: 21:16:16
Levd (dPu
£0 A : g ]
L"‘"'-v‘,, e .
e FOE PARTIIN G
- ey Sy :
B 11 OBy
N""'\-a.\"_m ;
40
, 7“&' |
Y1502 05

AUDIX TECHNOLOGY (SHENTHEN) (0., LTH. {(Audix ATC)
Trace: Ref Trace:

Condition: FCC PART 15 B VA KNW-407

EUT : UHF RFID Scanner

M/N i Sensel820

OF Condition : Tx (High)

Test Spec : DC5V  Adaptor Tnput:120v/60Hz

Test Engineer: Richzhy
Conmment i Temp:23"C Humi:54%
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Shenzhen Science & Ind Park
Tel:0755~26639496

AUDIX TECHNOLOGY (SHENZHEN) CO., LID. Fax:26632877
Dataf: 6 File#: Sense.EMIT Date: 2004-08-15 Time: 21:22:5§
Lerd (dBu
gy AV ;
”\A-,“‘_-
e o PARTITS B
e ;
-
- g8
-‘"""—’-\,.,_‘ l :
m 1
1
il ]
% i! ‘ ”‘I’:
L

iy

o502 1 ) 5 10 0 30
Frequency (WHz)
AUDIX TECHNOLOGY (SHENYTHEN) 0., LTD. (Audix 4TC)
Trace: Ref Trace:

Conditicn: FCC PART 15 B VB KNW-407

EUT : UHF RFID Scanner

M/N : Sensel820

OP Cendition : Tx (High)

Test Spec i DCAV  Adaptor Input:120V/60Hz
Test Engineer: Richzhy

Comment : Temp:23"C Humi: 54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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m Shenzhen Science & Tnd. Park
Tel: N755-26633495~7
(SHENZHFENY 0 . LTD Fax: 0755*26632877 o
Data#: 12 File#: Sense.EMI Date: 2004-08-12 Time: 18:13:04
Leed @BuVim) . .
10 e e
e |
R
I.
I
FCCPART 15 9 F EIZBH |
a0 _ i -Eﬂ-
: —
R T | C
- ﬂ FONEW s
| i jl 3Lt %
i M PRI ‘i
R S
LW |
U3ﬁ 14 418 12 06 g
Frequency (WHx)
AUDES TECHHOLOGY (FHENTMENY CO., LTD. (3# Charnbe)
Trace: Eef Trace:

Condition: FOOC PART 15 902-928M 3m 25%§FACTOR HCRIZONTAL

ROT : UUJHF  RFTD  Scanner

M/N : Sensel820

Power : D GV Adaptor Input:120V/60Hz
Fngineer : Richzhv

Test Comment: Temp:24"C Hum1.56%

Memo : Tx {Low)
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) Shenzhen Scisnce & Tnd. Park
Tal: 0755-26439495-7
AUD _ {(SHENZHEN) CO., LTD. Fax: 0755-26632877

Data#: 1=z File#: Sense.EMI Date: 2004-08-12 Time: 18:03:04

L
106 ’,ﬂfd_(@uﬂu_ - o _

-

CCPART 15 9 F 128M

&Y }\Mﬂm‘ww“

Ak

K] | d 418 612 £0a 1001

]

AUDIX TECHNOLOGY (FHENTHEW) Co., LTI, 3% Charda) .
Trace: Ref Trace:

Condition: FCC PART 15 902-928M 3m 2598FACTOR VERTICAL

FHT : [JHF R¥FID  Scanner

M/N ! Sensel1820

Powar : NC 5V Adapter Input:120V/60Hz
Fnaineer : Richzhv

Test. Comment: Temn:24"C Humi:56%

Memao : Tx{Low)
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® Shenzhen Science & Tnd. Park
: Tel: 0755-26639495~7
All : e {(SHENZHEN)_CO., LTD Fax: 0755-26632877

Data#: 1/ File#: Sense.EMI Date: 2004-08-12 Time: 18:21:16
Leavd idBuYin
lm]_EIr _t_ ——u — —_—— e — — —
| ;
FCC PART 15 900-524M
50" PRy

P ML‘LJALJMLL MwﬂthJMf %Wﬁa

E’w..fh—«f et

030

™ 41% 612 $06 1006
Frequency (WTHI)

AVUDIS TECHNOLOGY {(SHENTHEN) C0., LTD. (% Chardhe)

Trace:

Condition: FCC
FUT :
M /N

Power

Frgineer :
Test. Comment:
Memo

Ref Trace:

PART 15 907-928M 3m 2598FACTOR HORIZONTAL
UHF RFTD  Scanner

Senseal1820

RC 5V Adaptor Input:120V/60Hz
Richzhv

Temn:24"C  Humi:56%

Tx {(Middle}

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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® Shenzhen Science & Tnd. Park
Tel : 0755-26639495~7
AU : O (SHENZHEN) CO. . LTD Fax: 0755-26632877

Data#: i. File#: Sense.EMI Date: 2004-08-12 Time: 18:31:18§

Levd @Bu¥i)
100 — e

O

|
|
i
[

| FCC PARTT 15 904-h26M

50 ] -BHB-
B | o
" N\.ILH ’ o g TEh
W et ‘
i‘
M‘”MU.J'I “‘f’\jw‘”m
%30 2H4 nE 612 £06 1000
Frequency (WOHi)
AUDEX 'I‘EEHHL‘ILDGY (SHENTHEN) CO., LTD. ¢3# Chamver)
Trace; Ref Trace:

Condition: FCC PART 15 902-928M 3m 2598FACTCR VERTICAL

FUT : UHF  RFPTD  Scanner

M /N r Sensel820

Power : DC 5V Adaptor Input:l120V/60Hz
nagineer : Richzhvy

Test Comment: Temo:24"C Humi:S$6%

Memo o Tx{Middle)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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@ Shenzhen Science & Trnd. Park
Tel: 0755-2663G405~7
Al : Y (SHENZHEN) CO.,_LTD Fax: 0755-26632877

Data#: 1/ Fileff: Sense.EMI Date: 2004-08-12 Time: 18:51:16

1[|[|- Ty T T e ee— e — S e

: ~ FCC PART 15 S0[-528M
50 : LHE
- i M,MMJ.:.&\. i Mr'\-‘\'—l\_‘h
b MAJLJN’L Loyt
. " \_“M_; - | BSOS S,
rﬂ"’”w ! ".-.““l\.l'f J\‘H""‘mm
L — ]
Y30 224 ¢ 612 20 1008
Frequency (V)
AUDIX TECHNOLOGY (SHENEHEN) G0, LTD. ¢4# Chambed)
Trace: Ref Trace:

Condition: FCO PART 15 902-928M 3m 2598FACTCR HORIZONTAL

FOT « [JHF RFTD  Scanner

M/N : Sensalfl20

Power : NDC 5V Adaptor Input:120V/60Hz
Fnaineer : Richzhwy

Test.  Comment: Temon:24"C  Humi:56%

Memo : Tx(High}

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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@ Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
ALL Y (SHENZHEN} CO., LTD Fax: 0755-26632877

Data#: 1% f'ile#: Sense.,EMI Date: 2004—O8~12 Time: 18:41;:16
Levd @BuVin)
100/ _— ~
N ]

| | FCC PARIT 15 9009206 |
50 - e =B R

S -
uLl»J‘A“—J IW\JL’L,UM,.-{ H.-'I,.‘_Jl'k-\‘ﬂ‘w#\'\w-*"u'r\.r,v jjs

:

}{:hd W \JJJL\JLW'W\“WM_'“MW

30 4 d1& 612 £06 LI

0

Frequency (WMHz)
AUDLX TECHNDLOGY (SHENTHEN) CO,LTH. {3# Chamha) .
Trace: Ref Trace:

Condition: FCC PART 15 902-928M 3m 2598FACTOR VERTICAL

FEUT : UHF RFTD  Scanner

M /N : Senself2()

Power : DC AV Adaptor Input:120V/60Hz
Frnaineer : Richzhv

Test Comment: Temp:24"C  Humi:S6%

Memo : Tx(High)
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(5 BB CRINN A B - )

ALK Teennoiogy [Shanzhen) Co. Lid

Ho. &, Ke Feny FRoad, Block 52,

Shenzhen Science £ Industry Park

MNantou, Shenzhen, Guangelony, China
Tel:+06-755-26639496 Fax:+86-755-2 6632577

Dataf: 101 Filef: C:\EMI TEST DATA\S\Sense.EMI
130 Level [dBuV/m) Date: 2004-08-17 Time: 16:53:33
| S o
: { :
; i
-— ' ..WM&:,MW“.
; 3 e YCC PART 1HBIPEAK)
: : : : -6dB
65 " ; .m..z.... i .mméﬁ " N:, .;""'w.
| SRDUU NS S
: U STALIU S | ; T e
Wj,,w-r*"’f" : f : : é
LT i : L !
H i ;
: ! ' :
: : i
1000 4400, 7800. 11200. 14600, 18000
Frequency {MHz)
Hite : 1# Chauber
Condicion i FCC PART 1SBE(PEAK) 3m 3115 FACTOR HORIZCMTALL
EUT : UHF EFID 3Scanner
M/ I SenselBz0
Power ¢ DCSY  Adaptor  Input:120V/60Hz
Test Enginesy : Richzhy
Test cComreent @ Tewmp:247C Humi: 58%
MEran s Txi(Low)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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B CRINFR )

AUDIX Teesnalogy {Bhenshen) Co., Ltd

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangcdong, Chins
Tzl:+06-755-26639456 Fax:+86-755-266325877

Dataff: 10z File#i: C:VEMI TEST DATA\S)Sense.ENI
130 Level {[dBuV/m) Date: 2004-G8-17 Time: 17-02-53
; ; % T f 2
: I i i f
_ ' f I'CC PART THR(PEAK)
; . . -6dB
55 B ...f,w..n e ;Amw. - . ..,,W PrS—— _r'*"‘J‘.
..... - e ’ i s mvmw\?ralh‘v‘”‘—‘?%mmw%”"ﬂ-
o : !
? §
B |
: 5 : a f i
0 1000 4400, 7800. 11.200. 14800, 13000
Frequency (MHz)
Hite i 1# Chanber
Condition : FCC PART 1S5B(PEAK) 3m 3115 FACTOR VERTICAL
EOT : UHF RFID Scanner
b fae) i BenselBz0
Power : DCSV Adeptor Input:iz0W/60Hz
Test Engineer : Richzhy
Test. Comment : Temp:Z4"C Humi : 56%
Hemo : Tx(Low)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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FEEAECRYN ) E

AUDIX Technalogy (Shepzhen) G, Lid.

Mo. &, Ke Feng FRoad, Block 5z,

Zhenzhen Science & Industry Park

Nantou, Shenzhen, Suangdong, Chins
Tel:+86~755-26639496 Fuax:+56- (E5-26632877

Daraff: 103 File#: CiVENI TEST DATA\ S 3ense.REMI
130 Level [dBu¥/m) Date: 2004-D8-17 Time: 17:08:33
T
FCC PART 19B[PEAK)
| : ; © O GdR
H E W W“‘Wﬂ?v”hwm-%w“mﬁwurj
‘w"v_‘! nw.i:-w“ ; - S P - —
,,.m""""'*""vww .
P | .
L 1000 £400. 7300. 11200. 14600, 13000
Frequency {(MHz)
Fite ; 1¥ Chamber
Condition : FCC PART 1S5B{PEAK) 3m 3115 FACTOR HORIZCNTAL
EUT : UHF RFID Scanner
MM ! SenselBin0
Pawer : DCSV  adaptor Input:120V/60Hz
Test Engineer : Richzhy
Teat Comment : Temp:z24"C Humi: 56%
Memo 1 Tx (Midedle)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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TR GRS )

AL X Tesnnalihy fSh‘@ﬁz‘henB o Lk,

Mo. &, Ke Feng Road, EBElock 52,

Shenzhen Science & Industry Park

Nanvou, Shenzhen, Guangdong, Chins
Tel:+86-755-26539496 Fax:+66-755-26632077

Dataf: 104 File#f: C:\EMI TEST DATA\S) Senss.EMI

130 Level [dBuY /m) Date: 2004-08-17 Time: 17:10:53

; - C FCCPART 1SB{PEAK)
~helB

:

41 . ; PO [P U P : -

o

1
;
!
:
:

i

i . :
1000 4400. ¥300.

T1200° 4600, 18000

Frequency (MHz)
Tite : 1§ Chawher
Condition : FCC PART 15B(PEAK) 3w 3115 FACTOR VERTICAL
EUT : UHF RFID Zcanner
M/ 1 Bense1320
Fauer : DC5V  Adaptor Input:lzZ0OW/60Hz
Test Engineer : Richzhy
Tezt Comment 1 Tewp:24a"C Humi:56%
Memo . p Ty (Middle)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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T8 LR IR R 7 PR w3

Wo. 6,

AUIDEX Teehnoitlyy (Shenzhen) Go,Lid,

Ee Feng Roard, Block 52,

Shenzhen Science § Industry Park

Nantou,

Shenzhen,
Tel:+36-755-266394595

Guangdong, China

Fax:+060~755-2 6632877

Datag: 103 File#f; C:\ENI TEST DATAYSY Sense . ENT
130 Level {[dBuV/mj Date: 2004-08-17 Time: 17:13:33
I B
: S e MW .WN;,M . .
; i :
: ; - - - j | PART THBIPEAK)
: ) -Gl
65 R S : i e : : : -M__.,w
! ! : : i R I
i > e
H H
— -k MVWWMW e
TS o e : : i :
L ' : ; :
1 ; !
= | |
0 ! | ! :
1060 4400, 7300, 11200. 14600, 18000
Frequency (MHz)
Zite : 1# Chawber
Condition : FCZ PART 15B(PEAK] 3m 3115 FACTOR HORIZONTAL
EOT 1 UHF RFID Scanner
W/  Senseldz0
Fower : DCSW Adaptor Input:l120%/60Hz
Test Enginezer : Richzhy
Test Corauent @ Temp:Z47C Humi: 56%
Memn + Txi(High)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04274
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(5 LA 3 R A DL 2 <3

AU Tecsnology (Shenzhen) Go. Lig
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Frequency (MHz)
Site : 1f Chanber
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EUT TTHF RFID Scanner
M/ SenselSzZ0
Fower DCSV  Adaptor Input;:120%/60H=z
Test Engineer : Richzhy
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